
Carvedi-Denk 6.25
Tablet – oral use
Beta blocker
Active substance: carvedilol

Package leaflet: Information for the patient

Read all of this leaflet carefully before you start tak-
ing this medicine because it contains important  
information for you.

 – Keep this leaflet. You may need to read it again.
 – If you have any further questions, ask your doc-
tor or pharmacist.
 – This medicine has been prescribed for you only. Do 
not pass it on to others. It may harm them, even if 
their signs of illness are the same as yours.
 – If you get any side effects, talk to your doctor or 
pharmacist. This includes any possible side effects 
not listed in this leaflet. See section 4.
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1.	 What Carvedi-Denk 6.25 is and what it is used for
2.	What you need to know before you take  

Carvedi-Denk 6.25
3.	How to take Carvedi-Denk 6.25
4.	Possible side effects
5.	How to store Carvedi-Denk 6.25
6.	Contents of the pack and other information

1.	 What Carvedi-Denk 6.25 is and  
what it is used for

Carvedi-Denk 6.25 belongs to the beta blocker group of medic-
inal products (medicines for treating high blood pressure or in-
creased heart rate).
Carvedi-Denk 6.25 is used for heart/circulatory diseases.
Carvedi-Denk 6.25 is used for
• all degrees of stable chronic heart failure (cardiac insufficien-

cy), of ischaemic or nonischaemic origin (dependent or not on 
circulation disorders). Use is accompanied by treatment with di-
uretics and ACE inhibitors and, if need be, digitalis (medicines 
acting on the heart and vascular system)

Patients with heart failure should have been clinically stable on 
standard heart failure therapy (e.g. diuretics, digitalis, ACE in-
hibitors) for approximately 4 weeks before starting treatment 
with Carvedi-Denk 6.25.

2.	 What you need to know before you take 
Carvedi-Denk 6.25

Do not take Carvedi-Denk, if you
• are allergic to carvedilol or any of the other ingredients of this 

medicine (listed in section 6)
• have severely impaired cardiac function (cardiogenic shock)
• have progressively worsening heart failure (instable/decom-

pensated cardiac insufficiency)
• have an acute pulmonary embolism
• have an unusual form of tightness of the chest, known as Prinz-

metal’s angina, which is caused by constriction of the coro-
nary heart vessels

• have particularly low blood pressure (systolic blood pressure 
less than 85 mmHg)

• have a heart rate that is significantly too slow (under 50 beats 
per minute)

• have untreated heart failure or certain types of heart conduc-
tion disorders (e.g. 2nd or 3rd degree AV block [unless you are 
being treated with a pacemaker])

• have sick sinus syndrome, including sino-atrial block
• have heart failure following a respiratory disease (cor pul-

monale)
• have bronchial asthma or another respiratory tract disease with 

a tendency to cramplike constriction of the respiratory passag-
es (e.g. chronic obstructive pulmonary disease)

• have phaeochromocytoma, which is not being treated with 
medicines

• have severe liver disease
• have hyperacidity of the blood (metabolic acidosis)
• are being treated concomitantly with MAO inhibitors, apart 

from MAO B inhibitors
• are at present receiving infusions containing verapamil, dilti-

azem or other antiarrhythmic drugs
• are breastfeeding.

Warnings and precautions
Talk to your doctor or pharmacist before taking Carvedi-Denk.
Carvedi-Denk should not be used, if you have
• unstable or organ-related high blood pressure (secondary hy-

pertension)
• a cardiac conduction defect
• low blood pressure upon standing or sitting up, which can lead 

to dizziness or fainting (orthostatic hypotension)
• acute inflammatory heart disease
• haemodynamically active changes in the heart valves or car-

diac outflow tract
• end-stage peripheral arterial circulation abnormalities
• concomitant treatment with alpha-1 receptor antagonists or al-

pha-2 receptor agonists.

Please tell your doctor if you are currently affected, or have ever 
been affected, by any of the following circumstances or diseases:
• chronic heart failure
• impaired kidney function
• recent heart attack and resulting heart failure
• diabetes – your medication may have to be adjusted and the 

symptoms of low blood sugar may be masked
• Raynaud’s syndrome (painful fingers or toes, which initially turn 

bluish, then whitish and finally reddish in colour)
• an overactive thyroid (hyperthyroidism or thyrotoxicosis)
• just before anaesthesia or major surgery
• mild heart block (1st degree)
• a history of severe hypersensitivity reactions (allergies) or if 

you are receiving desensitisation therapy for certain allergens
• psoriasis – as its symptoms may get worse
• Carvedi-Denk should be discontinued permanently in patients 

with severe skin reactions, such as toxic epidermal necrolysis 
(TEN) and Stevens-Johnson syndrome (SJS).

• if you are using diltiazem, verapamil or other medicines to 
control your heart rhythm (see also section “Other medicines 
and Carvedi-Denk”),

• phaeochromocytoma (a tumour that can cause a sudden rise 
in blood pressure)

• if you wear contact lenses – carvedilol can reduce tear flow 
and lead to dry eyes.

If the heart rate falls under 55 beats per minute during treatment, 
the dose of Carvedi-Denk should be reduced.
Treatment with Carvedi-Denk must not be stopped suddenly. This 
is particularly important if you suffer from coronary heart disease.
Children and adolescents (under 18 years)
Carvedi-Denk should not be used in children and adolescents. 
There is no sufficient data on the efficacy and safety of carvedilol 
in children and adolescents.
Elderly patients
Elderly patients may react more sensitively to carvedilol and 
should be monitored more closely. 

Other medicines and Carvedi-Denk
Tell your doctor or pharmacist if you are taking, have recently tak-
en or might take any other medicines.
Take special care and tell your doctor if you are using any of 
the following medicines:
• digoxin or digitoxin (used to treat a weak heart)
• other medicines to treat high blood pressure
• medicines used to treat mental/psychiatric illnesses (phenothi-

azines), depression (tricyclic antidepressants, monoamine oxi-
dase inhibitors [MAOIs], fluoxetine), epilepsy (barbiturates) or 
medication to widen the vessels

• clonidine, reserpine, guanethidin, methyldopa, guanfacin (med-
icine used in many rare diseases/treatments)

• ciclosporin (used to suppress the body’s immune system)
• amiodarone, verapamil, diltiazem or other medicines to con-

trol your heart rhythm
• amlodipine, felodipine, nifedipine and similar calcium channel 

blockers (used for high blood pressure)
• nonsteroidal anti-inflammatory painkillers (so called NSAIDs)
• insulin or other medication to treat diabetes
• cimetidine, hydrazaline and alcohol
• rifampicin
• medicines with bronchodilator effect.
Tell your doctor that you are taking Carvedi-Denk if you need to 
undergo anaesthesia or surgery.

Carvedi-Denk with food, drink and alcohol
Carvedi-Denk can enhance the effects of alcohol. For this reason, 
you should not drink alcohol whilst using it.

Pregnancy and breastfeeding
If you are pregnant or breast-feeding, think you may be pregnant 
or are planning to have a baby, ask your doctor or pharmacist for 
advice before taking this medicine.

Pregnancy
As there is no adequate experience, Carvedi-Denk should not 
be taken during pregnancy unless the treating physician con-
siders it essential. 
Treatment with beta-blockers should be stopped 72 – 48 hours 
before the expected date of delivery. If this is not possible, the 
newborn has to be monitored for the first 48 – 72 hours of life.

Breastfeeding
As it is not known whether Carvedilol passes into the breast milk, 
breastfeeding mothers should not use Carvedi-Denk.

Driving and using machines
Different individuals’ reactions to the medicine (e.g. dizziness, fa-
tigue) can impair their ability to drive and use machines or work 
without a secure hold. This applies most particularly at the start 
of treatment, if the dose is increased or the preparations changed, 
and in conjunction with alcohol.

3.	 How to take Carvedi-Denk 6.25
Always take this medicine exactly as your doctor has told you. 
Check with your doctor or pharmacist if you are not sure.

Tablet dividing instructions
Carvedi-Denk 6.25 tablets can be divided into equal halves. 

Place the tablet onto a flat, firm surface with the score line fac-
ing down. Press evenly the middle of the tablet with your finger 
until the tablet breaks into two halves.

For higher doses tablets with suitable strengths are available.
Method of administration
Swallow the tablets whole with sufficient liquid. It is recommend-
ed to take Carvedi-Denk 6.25 with a meal. Thus, the active sub-
stance is absorbed more slowly and the risk of dizziness when sud-
denly standing up (orthostatic effects) may be reduced.
If not otherwise prescribed by your doctor, the usual dose is:

Stable chronic heart 
failure

Daily dose of carvedilol 

Initial dose The first 14 days:
• 3.125 mg in the morning and  

3.125 mg in the evening

Normal dose If the starting dose is tolerated, 
it should be increased in the 
following steps, in intervals of at 
least 2 weeks:
• 6.25 mg in the morning and  

6.25 mg in the evening,  
followed by

• 12.5 mg in the morning and  
12.5 mg in the evening,  
followed by

• 25 mg in the morning and  
25 mg in the evening.

The target dose should be the 
highest dose tolerated.

Maximum dose • 25 mg in the morning and  
25 mg in the evening.

The dose may be increased to a maximum of 2 x 50 mg carve-
dilol per day, only in patients with mild to moderate stable 
chronic cardiac insufficiency with a body weight over 85 kg, and 
with close monitoring.
The dose of Carvedi-Denk 6.25 should only be increased if the cli-
nical condition is satisfactory and stable. This means that there 
are no symptoms of aggravation of heart failure or clinically si-

gnificant side effects (e.g. fall in blood pressure, dizziness).
Before increasing the dose your doctor will examine you each 
time (e.g. for kidney function, body weight, blood pressure, 
heart rate and heart rhythm), particularly for the above men-
tioned symptoms. 
Worsening of heart failure or side effects due to Carvedi-Denk 
6.25 often appears temporarily. This may result in a tempo-
rary dose reduction of Carvedi-Denk 6.25 – or if necessary 
its discontinuation.
The maintenance dose must be determined individually for 
each patient under strict medical supervision. For long-term 
treatment the highest dose tolerated should be used for 
each patient.
If treatment with Carvedi-Denk 6.25 is stopped for more than 1 
week, it should be started again with a lower dose. If treatment 
with Carvedi-Denk 6.25 is stopped for more than 2 weeks, it 
should be started with the initial dose. In both cases the dose 
should be increased slowly (see table above).
Dosage in patients with chronic heart failure and impaired 
kidney function
The dose must be determined individually for each patient. 
Based on the pharmacokinetic properties of carvedilol for heart 
failure alone, no dose adjustment is necessary.
Duration of treatment
Your doctor decides about the duration of treatment. Treat-
ment with Carvedi-Denk 6.25 is usually long-term and should 
not be stopped suddenly. The treatment should be withdrawn 
slowly and gradually, over 1–2 weeks.
To avoid aggrevation of angina pectoris, a substitute angina 
treatment can be introduced at the same time as the Carve-
di-Denk 6.25 is withdrawn gradually.

If you take more Carvedi-Denk 6.25 than you 
should
An overdose may cause a significant fall in blood pressure, 
slow heartbeat, heart failure, cardiogenic shock and cardiac 
arrest. In addition, breathing difficulties, constriction of the 
bronchi, vomiting, losing consciousness and fits may occur.
If you have taken more Carvedi-Denk 6.25 than you should, in-
form your doctor. He/She will decide on any measures neces-
sary, depending on the seriousness of the overdose.

If you forget to take Carvedi-Denk 6.25
Just take the next dose at the normal time. Do not take a dou-
ble dose to make up for the forgotten dose.

If you stop taking Carvedi-Denk 6.25
The dose of Carvedi-Denk 6.25 should not be changed with-
out instructions from your doctor. Nor should the treatment 
be interrupted without instructions from your doctor. Treat-
ment with Carvedi-Denk 6.25 should not be stopped sudden-
ly. If needed your doctor will reduce your treatment slowly.
If you have any further questions on the use of this medicine, 
ask your doctor or pharmacist.

4.	Possible side effects
Like all medicines, this medicine can cause side effects, although 
not everybody gets them.
With the exception of dizziness, vision abnormalities and a 
slow heart rate (bradycardia), the frequency of side effects is 
not dose-dependent.
The risk of most side effects associated with carvedilol is similar 
across all indications. The exceptions are described under “De-
scription of selected side effects” below.

Side effects
Very common (more than 1 out of 10 patients)
• dizziness, headache, heart failure, low blood pressure, weak-

ness (asthenia)
Common (1 to 10 out of 100 patients)
• bronchitis, pneumonia, upper respiratory tract infections, uri-

nary tract infections
• anaemia (decrease in the number of red blood cells)
• weight gain, rise in blood cholesterol levels, increase or decrease 

in blood sugar levels (in patients with diabetes)
• depression, depressive mood
• brief loss of consciousness (syncope)
• visual disturbances, reduced tear flow (dry eyes), eye irritation
• slower heartbeat, oedema (swelling of the body or parts of the 

body), fluid retention, fluid overload within the body, low blood 
pressure upon standing or sitting up (orthostatic hypotension), 
elevated blood pressure

• breathing problems, lung oedema (fluid on the lung), asthma 
and breathing problems in patients with a tendancy of cramp-
like constriction of the respiratory passages

• nausea, vomiting, diarrhea, digestive disorders, stomache pains
• pains (e.g. in the arms and legs)
• kidney dysfunction and kidney failure, difficulty in passing urine
• generalized pain
• poor blood circulation in the limbs (cold fingers or feet, inter-

mittent claudication)
• Raynaud’s syndrome (painful fingers or toes, which initially turn 

bluish, then whitish and finally reddish in colour)
Uncommon (1 to 10 out of 1,000 patients)
• sleep disorders, nightmares, hallucinations, confusion
• tingling in the extremities (paraesthesia)
• heart block, chest pain (angina pectoris)
• constipation
• skin reactions
• erectile dysfunction
Rare (1 to 10 out of 10,000 patients)
• decrease in the number of blood platelets
• blocked nose, dryness of the mouth
Very rare (less than 1 out of 10,000 patients)
• psychosis
• decrease in the number of white blood cells
• hypersensitivity reactions (allergies)

• increase in liver enzymes in the blood
• involuntary urination (incontinence) in women, reversible 

upon discontinuation 
Not known (frequency cannot be estimated from the avail-
able data)
• severe skin reactions (e.g. erythema multiforme, Steven-John-

son-syndrome, toxic epidermal necrolyses [TEN])
• hair loss
Note for diabetics
The beta-receptor blocker class may unmask latent diabetes, di-
abetes that has already been diagnosed may worsen, and the 
mechanisms which regulate blood sugar levels may be impaired.

Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. 
This includes any possible side effects not listed in this leaflet.
By reporting side effects, you can help provide more information 
on the safety of this medicine.

5.	 How to store Carvedi-Denk 6.25
Keep this medicine out of the sight and reach of children.
Do not use this medicine after the expiry date which is stated on 
the carton and blister strip after “Exp.”. The expiry date refers to 
the last day of that month.
Shelf life: 3 years
Store below 30 °C.
Do not throw away any medicines via wastewater. Ask your phar-
macist how to throw away medicines you no longer use. These 
measures will help protect the environment.

6.	 Contents of the pack and other information
Pharmacodynamic properties 
Pharmacotherapeutic group: Alpha and beta blocking agents, 
ATC code: C07AG02
Carvedilol is a non-selective beta-blocking agent with vasodilato-
ry properties, thereby reducing peripheral vascular resistance. Va-
sodilation results primarily from selective alpha1 receptor block-
ade. Carvedilol has no intrinsic sympathomimetic activity, and 
has membrane-stabilising properties.
The beta-adrenergic receptor blocking activity of carvedilol is 
non-selective for beta1 and beta2 adrenoceptors and is attribut-
ed to the (S)-(-)-enantiomer.
Carvedilol suppresses the renin-angiotensin-aldosterone sys-
tem through its beta-blocking activity. The release of renin is 
thus reduced.

Pharmacokinetic properties 
Absorption: Orally administered carvedilol undergoes exten-
sive first-pass metabolism, resulting in an absolute bioavailabil-
ity of approx. 25% in healthy male subjects. Carvedilol is a race-
mate, and the (S)(-)-enantiomer appears to be metabolised more 
rapidly, with an absolute oral bioavailability of 15%, than the  
(R)(+)-enantiomer, which has an absolute oral bioavailability 
of 31%. 

Distribution: Carvedilol is highly lipophilic with plasma protein 
binding of approximately 95%. The volume of distribution is be-
tween 1.5 and 2 L/kg. 
Biotransformation: In humans, carvedilol is converted almost en-
tirely by oxidation and conjugation in the liver to numerous me-
tabolites, which are excreted primarily in the bile.
Three active metabolites with beta-blocking properties result 
from demethylation and hydroxylation at the phenol ring. In 
slow metabolisers, the action of the vasodilating component 
can be intensified.
Elimination: After a single oral dose of 50 mg carvedilol, ap-
prox. 60% of the dose is secreted in the bile and eliminated with-
in 11 days in the faeces in the form of metabolites. After a single 
oral dose, only approx. 16% is excreted in the urine as carvedilol 
or its metabolites. Less than 2% of the substance is excreted un-
changed in the urine. The elimination half-life of a 50 mg capsule 
in the same healthy volunteers was 6.5 hours, which also corre-
sponded to the absorption half-life of the capsule. 

What Carvedi-Denk 6.25 contains
• The active substance is carvedilol. Each tablet contains 6.25 mg 

carvedilol.
• The other ingredients are: microcrystalline cellulose, magne-

sium stearate [vegetable], colloidal anhydrous silica.
General classification for supply 
Medicinal product subject to medical prescription.

What Carvedi-Denk 6.25 looks like and contents 
of the pack
Carvedi-Denk 6.25 is a round, whitish, half-scored tablet.
Carvedi-Denk 6.25 is available in aluminium/aluminium blisters.
Pack size: 30 tablets

Marketing Authorisation Holder
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79
81675 München
Germany

Manufacturer of bulk, packaging and batch 
release
Artesan Pharma GmbH & Co. KG
Wendlandstr. 1
29439 Lüchow
Germany

This leaflet was last revised in 08/2020.

Information for Botswana
Scheduling status: S2 
Registration number: BOT1402658
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Carvedi-Denk 6.25
Comprimé – voie orale
Bêta-bloquant
Substance active : carvédilol

Notice : information du patient

Veuillez lire attentivement cette notice avant de 
prendre ce médicament car elle contient des infor-
mations importantes pour vous.

 – Gardez cette notice. Vous pourriez avoir besoin 
de la relire.
 – Si vous avez d’autres questions, interrogez votre mé-
decin ou votre pharmacien.
 – Ce médicament vous a été personnellement pres-
crit. Ne le donnez pas à d’autres personnes. Il pour-
rait leur être nocif, même si les signes de leur ma-
ladie sont identiques aux vôtres.
 – Si vous ressentez un quelconque effet indésirable, 
parlez-en à votre médecin ou votre pharmacien. Ceci 
s’applique aussi à tout effet indésirable qui ne serait 
pas mentionné dans cette notice. Voir rubrique 4.

Que contient cette notice ?
1. Qu’est-ce que Carvedi-Denk 6.25 et dans quel cas est-il 

utilisé
2. Quelles sont les informations à connaître avant de 

prendre Carvedi-Denk 6.25
3. Comment prendre Carvedi-Denk 6.25
4. Quels sont les effets indésirables éventuels
5. Comment conserver Carvedi-Denk 6.25
6. Contenu de l’emballage et autres informations

1.	 Qu’est-ce que Carvedi-Denk 6.25 et dans quel 
cas est-il utilisé

Carvedi-Denk 6.25 appartient à la classe pharmaceutique des bê-
ta-bloquants (médicaments pour le traitement de l’hypertension 
artérielle et de l’élévation de la fréquence cardiaque).
Carvedi-Denk 6.25 est utilisé pour traiter les maladies cardiaques 
et circulatoires. 
Carvedi-Denk 6.25 est utilisé dans les cas suivants :

• insuffisance cardiaque chronique stable (débit cardiaque dimi-
nué) de tous degrés de sévérité, d’origine ischémique ou non 
(dépendant ou non de troubles circulatoires). Il est associé à un 
traitement par des diurétiques et des inhibiteurs de l’enzyme de 
conversion (IEC) et si nécessaire des digitaliques (médicaments 
à action cardio-vasculaire).

Chez les patients traités pour une insuffisance cardiaque, l’insuf-
fisance doit être cliniquement stable sous traitement standard 
(diurétiques, digitaliques, IEC, par exemple) depuis 4 semaines 
environ avant de débuter le traitement par Carvedi-Denk 6.25.

2.	 Quelles sont les informations à connaître avant 
de prendre Carvedi-Denk 6.25

Ne prenez jamais Carvedi-Denk si vous
• êtes allergique au carvédilol ou à l’un des autres composants 

contenus dans ce médicament (mentionnés dans la rubrique 6) ;
• souffrez d’une fonction cardiaque fortement compromise (choc 

cardiogénique) ;
• souffrez d’une insuffisance cardiaque s’aggravant spontanément 

(insuffisance cardiaque instable/décompensée) ;
• souffrez d’une embolie pulmonaire aiguë ;
• souffrez d’une forme inhabituelle d’angine de poitrine, appe-

lée angor de Prinzmetal, provoquée par des contractions des 
vaisseaux coronaires ;

• avez une pression artérielle particulièrement basse (pression 
systolique inférieure à 85 mmHg) ;

• avez un rythme cardiaque nettement trop lent (moins de 50 bat-
tements par minute) ;

• souffrez d’une insuffisance cardiaque non traitée ou de certains 
types de troubles de la conduction cardiaque (par ex. bloc auri-
culo-ventriculaire de 2e ou 3e degré [exception : port d’un sti-
mulateur cardiaque]) ;

• avez une maladie du sinus, notamment un bloc sino-auriculaire ;
• souffrez d’une insuffisance cardiaque après une maladie respi-

ratoire (cœur pulmonaire) ;
• souffrez d’asthme bronchique ou d’autres maladies respiratoires 

tendant vers un rétrécissement spasmodique des voies respira-
toires (par exemple bronchopathie chronique obstructive) ;

• avez un phéochromocytome pour lequel vous ne prenez pas 
de médicaments ;

• souffrez d’une maladie hépatique sévère ;
• souffrez d’une hyperacidité du sang (acidose métabolique) ;
• prenez parallèlement des IMAO, à l’exception des IMAO-B ;
• recevez actuellement des perfusions contenant du vérapamil, 

du diltiazem ou d’autres antiarythmiques ;
• allaitez.

Avertissements et précautions
Adressez-vous à votre médecin ou pharmacien avant de prendre 
Carvedi-Denk.

Carvedi-Denk ne doit pas être utilisé si vous avez
• une hypertension instable ou d’origine organique (hyperten-

sion secondaire) ;
• un trouble de la conduction cardiaque ;
• des chutes de tension, pouvant entraîner des vertiges ou un 

évanouissement, lorsque vous vous relevez ou redressez (hy-
potension orthostatique) ;

• une maladie cardiaque inflammatoire aiguë ;
• des altérations des valves cardiaques ou de la voie d’éjection car-

diaque qui sont actives sur le plan hémodynamique ;
• des anomalies de la circulation artérielle périphérique au 

stade terminal ;
• un traitement concomitant par des antagonistes du récepteur 

alpha-1 ou des agonistes du récepteur alpha-2.

Si vous vous trouvez dans l’une des situations suivantes ou si 
vous souffrez de l’une des maladies mentionnées ci-dessous, 
ou si tel a été le cas dans le passé, parlez-en à votre médecin :
• insuffisance cardiaque chronique ;
• insuffisance rénale ;
• infarctus récent ayant entraîné une insuffisance cardiaque ;
• diabète – il peut être nécessaire d’ajuster votre traitement mé-

dicamenteux et les symptômes d’hypoglycémies (taux de sucre 
insuffisant dans le sang) peuvent être masqués ;

• syndrome de Raynaud (douleurs dans les doigts ou dans les or-
teils, qui commencent d’abord par virer au bleu, puis au blanc 
et finalement au rouge) ;

• exagération de la sécrétion de la glande thyroïde (hyperthyroï-
die ou thyrotoxicose) ;

• anesthésie ou intervention chirurgicale importante imminente ;
• léger bloc auriculo-ventriculaire (1er degré) ;
• graves réactions d’hypersensibilité (allergies) par le passé ou 

quand vous prenez un traitement d’hyposensibilisation contre 
certains allergènes ;

• psoriasis – ce qui pourrait aggraver vos symptômes ;
• le traitement par Carvedi-Denk doit être définitivement ar-

rêté chez les patients développant des réactions cutanées 
sévères telles qu’un syndrome de Lyell ou un syndrome de 
Stevens-Johnson (SSJ) ;

• si vous prenez du diltiazem, du vérapamil ou d’autres médica-
ments pour contrôler le rythme cardiaque (voir également la ru-
brique « Autres médicaments et Carvedi-Denk ») ;

• phéochromocytome (une tumeur qui peut entraîner une éléva-
tion soudaine de la tension artérielle) ;

• si vous portez des lentilles de contact – le carvédilol peut di-
minuer la sécrétion des larmes et entraîner une sécheresse 
oculaire.

Si votre rythme cardiaque chute en dessous de 55 battements 
par minute pendant le traitement, la dose de Carvedi-Denk de-
vra être réduite.
Le traitement par Carvedi-Denk ne doit pas être interrompu 
abruptement. Ceci est particulièrement important si vous souf-
frez d’une coronaropathie.
Enfants et adolescents (moins de 18 ans)
Carvedi-Denk ne doit pas être utilisé chez les enfants et les adoles-
cents. On ne dispose pas de données suffisantes sur l’efficacité et 
la sécurité du carvédilol chez l’enfant et l’adolescent.
Patients âgés
Les patients âgés peuvent être plus sensibles au carvédilol et 
doivent être surveillés plus attentivement.

Autres médicaments et Carvedi-Denk
Informez votre médecin ou pharmacien si vous prenez, avez 
récemment pris ou pourriez prendre tout autre médicament.

Soyez particulièrement prudent et informez votre médecin si 
vous utilisez l’un des médicaments mentionnés ci-dessous :
• digoxine ou digitoxine (médicaments pour le traitement de la 

faiblesse cardiaque) ;
• autres médicaments pour le traitement de l’hypertension ar-

térielle ;
• médicaments pour le traitement des maladies mentales/psy-

chiatriques (phénothiazine), des troubles dépressifs (antidé-
presseurs tricycliques, inhibiteurs de la monoamine oxydase 
[IMAO], fluoxétine) ou de l’épilepsie (barbituriques), ou médi-
cament utilisé pour dilater les vaisseaux ;

• clonidine, réserpine, guanéthidine, méthyldopa, guanfacine 
(médicaments utilisés pour nombre de traitements/maladies 
rares) ;

• ciclosporine (utilisée pour inhiber le système immunitaire) ;
• amiodarone, vérapamil, diltiazem ou autres médicaments uti-

lisés pour contrôler le rythme cardiaque ;
• amlodipine, félodipine, nifédipine et inhibiteurs calciques 

comparables (médicaments contre l’hypertension artérielle) ;
• anti-inflammatoires non stéroïdiens (appelés AINS) utilisés dans 

le traitement de la douleur ;
• insuline ou autre médicament pour le traitement du diabète ;
• cimétidine, hydralazine et alcool ;
• rifampicine ;
• médicaments ayant un effet bronchodilatateur.

Veuillez informer votre médecin que vous prenez Carvedi-Denk si 
vous devez être anesthésié(e) ou subir une intervention chirurgicale.

Carvedi-Denk avec des aliments, boissons et de 
l’alcool
Carvedi-Denk peut renforcer les effets de l’alcool. Par conséquent, 
vous ne devez pas consommer d’alcool pendant le traitement.

Grossesse et allaitement
Si vous êtes enceinte ou que vous allaitez, si vous pensez être en-
ceinte ou planifiez une grossesse, demandez conseil à votre méde-
cin ou pharmacien avant de prendre ce médicament.

Grossesse
Dans la mesure où l’on ne dispose pas d’une expérience suffi-
sante, Carvedi-Denk ne doit pas être pris durant la grossesse, à 
moins que le médecin traitant ne juge le traitement indispensable.
Le traitement par des bêta-bloquants doit être interrompu 
72 – 48 heures avant la date prévue de l’accouchement. Si cela 
est n’est pas possible, le nouveau-né devra être surveillé pendant 
les 48 – 72 premières heures après la naissance.

Allaitement
Dans la mesure où l’on ne sait pas si le carvédilol passe dans 
le lait maternel, les mères qui allaitent ne doivent pas utili-
ser Carvedi-Denk.

Conduite de véhicules et utilisation de machines
La survenue de réactions indésirables, variables d’un individu à 
l’autre (par ex. vertiges, fatigue), peut compromettre l’aptitude à 
conduire un véhicule, à utiliser des machines ou à travailler sans 
appui sûr. Ces effets sont plus prononcés au début du traitement, 
pendant la phase d’augmentation de dose et lors d’un change-
ment de préparation, ainsi qu’en cas de consommation d’alcool.

3.	 Comment prendre Carvedi-Denk 6.25
Veillez à toujours prendre ce médicament en suivant exactement 
les indications de votre médecin. Vérifiez auprès de votre méde-
cin ou pharmacien en cas de doute. 

Instructions pour la division du comprimé
Les comprimés de Carvedi-Denk 6.25 peuvent être divisés en 
deux demi-doses égales.
Placez le comprimé sur une surface plate et ferme, avec la barre 
de cassure vers le bas. Appuyez avec votre doigt bien au milieu 
du comprimé jusqu’à ce qu’il se casse en deux.

Pour les posologies plus élevées, des comprimés au dosage adap-
té sont disponibles.

SPECIFICATION - DENK PHARMA

product:	 Carvedi-Denk 6-25

artwork:	 leaflet 

language(s):	 EN, FR, PT

material number:	 6300/002	

dimension:	 733 x 148 mm

prefold:	 2 x pre-folded

pharma code:	 --

printing colours:	  PANTONE YELLOW C	 
	  Prozess BLACK

revision/date:	 1 / 04.09.2020, BBul

	 2 / 14.09.2020, MKe 

6300_002_BPZ_CarvediD6-25_733x148-EN-FR-PT.indd   16300_002_BPZ_CarvediD6-25_733x148-EN-FR-PT.indd   1 14.09.2020   09:49:2814.09.2020   09:49:28



Mode d’administration
Avalez les comprimés sans les croquer avec une quantité de bois-
son suffisante. Il est recommandé de prendre Carvedi-Denk 6.25 
pendant les repas. La substance active est ainsi absorbée plus len-
tement, ce qui peut diminuer le risque de vertiges lors du passage 
rapide en position debout (effets orthostatiques).
Sauf prescription différente de votre médecin, la dose habi-
tuelle est la suivante :

Insuffisance cardiaque 
chronique stable

Dose quotidienne de 
carvédilol

Dose initiale Les 14 premiers jours :
• 3,125 mg le matin et 3,125 mg 

le soir

Dose normale Si la dose initiale est bien 
tolérée, elle devra être 
augmentée selon les paliers 
suivants, en respectant 
des intervalles d’au moins 
2 semaines :
• 6,25 mg le matin et 6,25 mg  

le soir, puis
• 12,5 mg le matin et 12,5 mg  

le soir, puis
• 25 mg le mat in et 25 mg  

le soir.
La dose visée devra être la dose 
maximale tolérée.

Dose maximale • 25 mg le matin et 25 mg le soir.

La dose pourra être augmentée jusqu’à un maximum de 2 x 50 mg 
de carvédilol par jour, uniquement chez les patients pesant plus  
de 85 kg et présentant une insuffisance cardiaque chronique  
stable légère à modérée, sous étroite surveillance.
La dose de Carvedi-Denk 6.25 ne peut être augmentée que si 
l’état clinique est satisfaisant et stable. Cela signifie qu’il ne 
doit exister aucun symptôme d’aggravation de l’insuffisance car-
diaque ni d’effets indésirables cliniquement significatifs (chute 
de tension, vertiges).
Avant chaque augmentation de dose, votre médecin vous exa-
minera (fonction rénale, poids, tension, fréquence et rythme 
cardiaques) pour rechercher les éventuels symptômes précités.
L’aggravation de l’insuffisance cardiaque ou les effets indésirables 
liés à Carvedi-Denk 6.25 sont souvent des phénomènes passagers. 
Ils pourront donner lieu à une réduction provisoire de la dose ou, 
si nécessaire, à l’arrêt de Carvedi-Denk 6.25.
La dose d’entretien doit être déterminée pour chaque patient in-
dividuellement sous surveillance médicale étroite. Il convient en-
suite de mettre en place le traitement au long cours à la posolo-
gie maximale tolérée.

Si le traitement par Carvedi-Denk 6.25 est arrêté pendant plus de 
1 semaine, il devra être redémarré à plus faible dose. Si le traite-
ment par Carvedi-Denk 6.25 est arrêté pendant plus de 2 semaines, 
il devra être redémarré à la dose initiale. Dans les deux cas, la 
dose devra être augmentée lentement (voir tableau ci-dessus).
Posologie chez les patients souffrant d’insuffisance cardiaque 
chronique et d’une altération de la fonction rénale
La dose doit être déterminée pour chaque patient individuelle-
ment. Étant donné les propriétés pharmacocinétiques du carvé-
dilol, aucun ajustement posologique n’est nécessaire en cas d’in-
suffisance cardiaque seule.

Durée du traitement
Votre médecin déterminera la durée du traitement. Le traitement 
par Carvedi-Denk 6.25 est en général une thérapie au long cours 
et ne doit pas être arrêté brusquement. Il doit être arrêté progres-
sivement sur 1 à 2 semaines.
Pour éviter une aggravation de l’angor, un autre traitement an-
ti-angineux peut être instauré parallèlement à l’arrêt progressif 
de Carvedi-Denk 6.25. 

Si vous avez pris plus de Carvedi-Denk 6.25 que 
vous n’auriez dû
Un surdosage peut entraîner une chute de tension importante, 
un ralentissement du rythme cardiaque, une insuffisance myo-
cardique, un choc cardiogénique et un arrêt cardiaque. Des dif-
ficultés respiratoires, des spasmes bronchiques, des vomisse-
ments, une perte de conscience, ainsi que des crises d’épilepsie 
peuvent également survenir.
Si vous avez pris plus de Carvedi-Denk 6.25 que vous n’auriez dû, 
prévenez votre médecin. Celui-ci prendra les mesures nécessaires, 
en fonction de la gravité du surdosage.

Si vous oubliez de prendre Carvedi-Denk 6.25
Prenez simplement la dose suivante à l’horaire de prise habituel. 
Ne prenez pas de double dose pour compenser la dose que vous 
avez oublié de prendre.

Si vous arrêtez de prendre Carvedi-Denk 6.25
La posologie de Carvedi-Denk 6.25 ne doit pas être modifiée sans 
l’accord de votre médecin. De même, le traitement ne doit pas 
être interrompu sans l’accord de votre médecin. Le traitement par 
Carvedi-Denk 6.25 ne doit pas être arrêté brusquement. Si néces-
saire, votre médecin réduira lentement votre dose.
Si vous avez d’autres questions sur l’utilisation de ce médica-
ment, demandez plus d’informations à votre médecin ou à votre 
pharmacien.

4.	Quels sont les effets indésirables éventuels
Comme tous les médicaments, ce médicament peut provoquer 
des effets indésirables, mais ils ne surviennent pas systémati-
quement chez tout le monde.
Hormis pour les vertiges, les troubles de la vision et le ralentis-
sement du rythme cardiaque (bradycardie), la fréquence des ef-
fets indésirables ne dépend pas de la dose.

Le risque de survenue de la plupart des effets indésirables asso-
ciés au carvédilol est similaire quelle que soit l’indication. Les ef-
fets faisant exception sont décrits sous « Description des effets 
indésirables particuliers » ci-dessous.

Effets indésirables
Très fréquent (plus de 1 patient sur 10)
• vertiges, maux de tête, insuffisance cardiaque, tension artérielle 

basse, faiblesse (asthénie)
Fréquent (1 à 10 patient[s] sur 100)
• bronchite, pneumonie, infections des voies respiratoires supé-

rieures, infections urinaires
• anémie (diminution du nombre de globules rouges)
• prise de poids, élévation des taux de cholestérol dans le sang, 

augmentation ou baisse de la glycémie (chez les diabétiques)
• dépression, humeur dépressive
• courte perte de conscience (syncope)
• troubles de la vue, diminution de la production de larmes (sé-

cheresse oculaire), irritations oculaires
• ralentissement des battements cardiaques, œdèmes (gonfle-

ment du corps ou de parties du corps), rétention d’eau, sur-
charge liquidienne de l’organisme, tension artérielle basse 
en position debout (hypotension orthostatique), élévation de 
la tension artérielle

• problèmes respiratoires, œdème pulmonaire (accumulation de 
liquide dans les poumons), asthme et problèmes respiratoires 
chez les patients ayant une tendance au rétrécissement spas-
modique des voies respiratoires

• nausées, vomissements, diarrhée, troubles digestifs, maux 
d’estomac

• douleurs (dans les bras et les jambes, par exemple)
• troubles de la fonction rénale et insuffisance rénale, difficul-

tés à uriner
• douleurs généralisées
• problèmes de circulation dans les extrémités (doigts ou pieds 

froids, claudication intermittente)
• syndrome de Raynaud (douleurs dans les doigts ou dans les or-

teils, qui commencent d’abord par virer au bleu, puis au blanc 
et finalement au rouge)

Peu fréquent (1 à 10 patient[s] sur 1 000)
• troubles du sommeil, cauchemars, hallucinations, confusion
• fourmillement dans les extrémités (paresthésies)
• bloc auriculo-ventriculaire, douleurs thoraciques (angine de 

poitrine)
• constipation
• réactions cutanées
• impuissance
Rare (1 à 10 patient[s] sur 10 000)
• baisse du nombre de plaquettes sanguines
• congestion nasale, bouche sèche

Très rare (moins de 1 patient sur 10 000)
• psychose
• baisse du nombre des globules blancs
• réactions d’hypersensibilité (allergies)
• élévation des enzymes hépatiques dans le sang
• miction involontaire (incontinence) chez la femme, réversible 

à l’arrêt du traitement
Fréquence indéterminée (ne peut être estimée sur la base 
des données disponibles)
• réactions cutanées sévères (par exemple, érythème polymorphe, 

syndrome de Stevens-Johnson, syndrome de Lyell)
• chute des cheveux
Note à destination des patients diabétiques
Lors du traitement par des médicaments de la classe des bêta-blo-
quants, un diabète latent peut se révéler, un diabète déjà diagnos-
tiqué peut s’aggraver et les mécanismes de régulation de la gly-
cémie peuvent être altérés.

Déclaration des effets secondaires
Si vous ressentez un quelconque effet indésirable, parlez-en à 
votre médecin ou votre pharmacien. Ceci s’applique aussi à tout 
effet indésirable qui ne serait pas mentionné dans cette notice.
En signalant les effets indésirables, vous contribuez à fournir da-
vantage d’informations sur la sécurité du médicament.

5.	 Comment conserver Carvedi-Denk 6.25
Tenir hors de la vue et de la portée des enfants.
N’utilisez pas ce médicament après la date de péremption indi-
quée sur l’emballage et la plaquette après « Exp. ». La date de pér-
emption fait référence au dernier jour de ce mois.
Durée de conservation : 3 ans
À conserver à une température inférieure à 30 °C.
Ne jetez aucun médicament au tout-à-l’égout. Demandez à vot-
re pharmacien d’éliminer les médicaments que vous n’utilisez 
plus. Ces mesures contribueront à protéger l’environnement.

6.	 Contenu de l’emballage et autres informations
Ce que contient Carvedi-Denk 6.25
• La substance active est le carvédilol. Chaque comprimé contient 

6,25 mg de carvédilol.
• Les autres composants sont : cellulose microcristalline, stéarate 

de magnésium (d’origine végétale), silice colloïdale anhydre.
Conditions de délivrance
Médicament soumis à prescription médicale.

Aspect de Carvedi-Denk 6.25 et contenu de 
l’emballage extérieur
Carvedi-Denk 6.25 est un comprimé rond et blanchâtre avec une 
barre de sécabilité centrale.
Carvedi-Denk 6.25 est fourni dans des plaquettes en alumi-
nium/aluminium.
Présentation : 30 comprimés

Titulaire de l’Autorisation de mise sur le marché
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79
81675 München
Allemagne

Fabricant du bulk, conditionnement, libération 
des lots
Artesan Pharma GmbH & Co. KG
Wendlandstr. 1
29439 Lüchow
Allemagne

La dernière date à laquelle cette notice a été révisée est 
08/2020.

Carvedi-Denk 6.25
Comprimido – via oral
Bloqueador beta
Substância ativa: carvedilol

Folheto informativo: Informação para o doente

Leia atentamente este folheto antes de começar a 
tomar este medicamento pois contém informação 
importante para si.

 – Conserve este folheto. Pode ter necessidade de 
o reler.
 – Caso ainda tenha dúvidas, fale com o seu médico 
ou farmacêutico.
 – Este medicamento foi receitado apenas para si. Não 
deve dá-lo a outros. O medicamento pode ser-lhes 
prejudicial mesmo que apresentem os mesmos si-
nais de doença.
 – Se tiver quaisquer efeitos secundários, incluindo 
possíveis efeitos secundários não indicados nes-
te folheto, fale com o seu médico ou farmacêuti-
co. Ver secção 4.

O que contém este folheto:
1.	 O que é Carvedi-Denk 6.25 e para que é utilizado
2.	O que precisa de saber antes de tomar  

Carvedi-Denk 6.25
3.	Como tomar Carvedi-Denk 6.25
4. Efeitos secundários possíveis
5. 	Como conservar Carvedi-Denk 6.25
6. 	Conteúdo da embalagem e outras informações

1.	 O que é Carvedi-Denk 6.25 e para que é  
utilizado

Carvedi-Denk 6.25 pertence ao grupo de medicamentos chama-
dos bloqueadores beta (medicamentos para o tratamento da ten-
são arterial alta e frequência cardíaca elevada). 
Carvedi-Denk 6.25 é utilizado em doenças cardiovasculares.
Carvedi-Denk 6.25 é utilizado na:
• insuficiência cardíaca crónica estável de todos os graus de gra-

vidade, de origem isquémica ou não isquémica (dependente ou 
independente de problemas circulatórios). Pode ser usado adi-
cionalmente ao tratamento com diuréticos, inibidores da ECA 
e digitálicos, conforme necessário (medicamentos com efei-
tos cardiovasculares).

Os doentes com insuficiência cardíaca deverão estar clinicamen-
te estáveis numa terapêutica padrão para insuficiência cardíaca 
(p. ex., diuréticos, digitálicos, inibidores da ECA) durante apro-
ximadamente 4 semanas, antes de iniciarem o tratamento com 
Carvedi-Denk 6.25.

2.	 O que precisa de saber antes de tomar 
Carvedi-Denk 6.25

Não tome Carvedi-Denk
• se tem alergia ao carvedilol ou a qualquer outro componente 

deste medicamento (indicados na secção 6)
• se sofre de insuficiência grave da função cardíaca (choque 

cardiogénico)
• se tiver um agravamento contínuo da insuficiência cardíaca (in-

suficiência cardíaca descompensada/instável)
• se sofrer uma embolia pulmonar aguda
• se tem uma forma pouco frequente de aperto no peito, co-

nhecida como angina de Prinzmetal, causada por espasmos 
dos vasos coronários

• se tiver um abaixamento pronunciado da tensão arterial (ten-
são arterial sistólica inferior a 85  mmHg)

• se tem uma frequência cardíaca significativamente lenta (infe-
rior a 50 batimentos por minuto)

• se tem uma insuficiência cardíaca não tratada ou certos tipos de 
distúrbios de condução no coração (p. ex., bloqueio AV de segundo 
ou terceiro grau [excepto se tiver um pacemaker implantado])

• se tem uma síndrome do nó sinusal ou um bloqueio sinoau-
ricular

• se sofre de insuficiência cardíaca decorrente de uma doença 
respiratória (cor pulmonale)

• se sofre de asma ou outras doenças respiratórias com tendên-
cia a constrição espasmódica das vias aéreas (p. ex., doença pul-
monar obstrutiva crónica).

• se tem um feocromocitoma, que não está a ser tratado com 
medicamentos

• se tem uma doença hepática grave
• se tem hiperacidez do sangue (acidose metabólica).
• se está a fazer tratamento simultâneo com inibidores da MAO, 

excepto inibidores da MAO-B.
• se está a receber tratamento por perfusão com verapamil, dil-

tiazem ou outros medicamentos antiarrítmicos
• se está a amamentar.

Advertências e precauções
Fale com o seu médico ou farmacêutico antes de tomar Car-
vedi-Denk.
Carvedi-Denk não deve ser utilizado
• se tem tensão arterial elevada instável ou devido a uma causa 

orgânica (hipertensão secundária)
• se tem um defeito da condução cardíaca

• se tem tensão arterial baixa ao levantar ou sentar, a qual pode 
causar tonturas ou desmaio (hipotensão ortostática)

• se tem doença cardíaca inflamatória aguda
• se tem alterações hemodinâmicas activas nas válvulas do cora-

ção ou no tracto de saída ventricular
• se tem anomalias da circulação arterial periférica em fase 

terminal
• se está em tratamento concomitante com antagonistas dos re-

ceptores alfa-1 ou com agonistas dos receptores alfa-2.
Informe o seu médico se actualmente está a ser afectado ou 
se já foi afectado por qualquer uma das seguintes circunstân-
cias ou doenças:
• insuficiência cardíaca crónica
• insuficiência renal
• ataque cardíaco recente e consequente insuficiência cardíaca 
• diabetes – a sua medicação poderá ter que ser adaptada e 

os sintomas de um nível demasiado baixo de glucose pode-
rão ser dissimulados

• síndrome de Raynaud (dores nos dedos das mãos ou dos pés, 
que primeiro adquirem uma cor azulada, depois esbranquiça-
da e por fim avermelhada)

• funcionamento excessivo da tiróide (hipertiroidismo ou ti-
reotoxicose)

• imediatamente antes de anestesia ou de grande cirurgia 
• bloqueio cardíaco ligeiro (grau I)
• reacções graves de hipersensibilidade (alergias) no passado ou 

se estiver a receber terapia de dessensibilização contra deter-
minados agentes alergénicos

• psoríase – os sintomas podem agravar
• Carvedi-Denk deve ser interrompido permanentemente em 

doentes com reacções graves da pele, como necrólise epidérmica 
tóxica (NET) e síndrome de Stevens-Johnson (SSJ)

• se estiver a tomar diltiazem, verapamil ou outros medicamen-
tos para controlo do ritmo cardíaco (ver também a secção ”Ou-
tros medicamentos e Carvedi-Denk ”)

• feocromocitoma (tumor que pode causar uma subida súbita 
da tensão arterial)

• se usar lentes de contacto – carvedilol pode diminuir o fluxo la-
crimal e causar secura dos olhos.

A dose de Carvedi-Denk deve ser reduzida se a frequência car-
díaca diminuir para menos de 55 batimentos por minuto du-
rante o tratamento.
O tratamento com Carvedi-Denk não pode ser interrompido 
abruptamente. Isto é especialmente importante se sofrer de 
doença coronária.
Crianças e adolescentes (com menos de 18 anos)
Carvedi-Denk não deve ser utilizado em crianças e adolescentes. 
Não existem dados suficientes sobre a eficácia e segurança de 
carvedilol em crianças e adolescentes.
Doentes idosos 
Os doentes idosos podem ser mais sensíveis ao carvedilol pelo 
que devem ser monitorizados mais atentamente. 

Outros medicamentos e Carvedi-Denk
Informe o seu médico ou farmacêutico se estiver a tomar, tiver 
tomado recentemente, ou se vier a tomar outros medicamentos.
Tenha especial cuidado e informe o seu médico se estiver a 
utilizar algum dos seguintes medicamentos:
• digoxina ou digitoxina (utilizados para tratar um coração de-

bilitado)
• outros medicamentos para tratar a tensão arterial elevada
• medicamentos para o tratamento de doenças mentais ou do 

foro psiquiátrico (fenotiazinas), depressão (antidepressivos tri-
cíclicos, inibidores da monoamina oxidase [MAO], fluoxetina), 
epilepsia (barbitúricos) ou medicamentos para dilatar os vasos

• clonidina, reserpina, guanetidina, metildopa, guanfacina (me-
dicamentos utilizados em doenças/tratamentos muito raros)

• ciclosporina (utilizada para suprimir o sistema imunitário do 
organismo) 

• amiodarona, verapamil, diltiazem ou outros medicamentos para 
controlo do ritmo cardíaco,

• amlodipina, felodipina, nifedipina e bloqueadores dos canais de 
cálcio semelhantes (utilizados para a tensão arterial elevada),

• analgésicos anti-inflamatórios não-esteróides (chamados AINE)
• insulina ou outros medicamentos para tratar a diabetes
• cimetidina, hidrazalina e álcool
• rifampicina
• medicamentos com efeito broncodilatador.
Informe o seu médico de que está a tomar Carvedi-Denk, caso 
precise de ser submetido a anestesia ou cirurgia.

Carvedi-Denk com alimentos, bebidas e álcool
Carvedi-Denk pode aumentar os efeitos do álcool. Não deverá 
consumir bebidas alcoólicas durante a utilização de Carvedi-Denk.

Gravidez e amamentação
Se está grávida ou a amamentar, se pensa estar grávida ou pla-
neia engravidar, consulte o seu médico ou farmacêutico antes de 
tomar este medicamento.
Gravidez
Como não existe experiência adequada, Carvedi-Denk não deve 
ser tomado durante a gravidez, a menos que o médico assistente 
o considere essencial,
O tratamento com bloqueadores beta deve ser interrompido 72 a 48 ho-
ras antes da data prevista do parto. Se isso não for possível, o recém-
-nascido tem de ser monitorizado nas primeiras 48-72 horas de vida.
Amamentação
Como se desconhece se Carvedi-Denk passa para o leite ma-
terno, as mulheres que estão a amamentar não devem utili-
zar Carvedi-Denk. 

Condução de veículos e utilização de máquinas
Podem ocorrer reacções que afectam a capacidade de conduzir, 
operar máquinas ou trabalhar sem apoio seguro. Tais reacções va-
riam de pessoa para pessoa (p. ex., tonturas e fadiga) e ocorrem 
sobretudo no início do tratamento, aquando do aumento da dosa-
gem ou mudança do medicamento e quando se consome álcool.

3.	 Como tomar Carvedi-Denk 6.25
Tome este medicamento exactamente como indicado pelo seu 
médico. Fale com o seu médico ou farmacêutico se tiver dúvidas.

Instruções para dividir o comprimido
Os comprimidos de Carvedi-Denk 6.25 podem ser divididos em 
metades iguais.
Coloque o comprimido sobre uma superfície plana e firme com 
a ranhura virada para baixo. Prima uniformemente o centro do 
comprimido com o dedo até que ele se parta em duas metades.

Existem comprimidos com composição adequada para dosa-
gens mais altas.
Modo de administração
Tome os comprimidos inteiros com uma quantidade de líquido su-
ficiente. Recomenda-se que Carvedi-Denk 6.25 seja tomado junta-
mente com as refeições. Desta forma, a substância ativa é absor-
vida mais lentamente, sendo, assim, reduzido o risco de tonturas 
quando se levanta de repente (efeitos ortostáticos).
Salvo indicação em contrário pelo seu médico, a dose ha-
bitual é:

Insuficiência 
cardíaca crónica 
estável

Dose diária de carvedilol 

Dose inicial Nos primeiros 14 dias:
• �3,125 mg de manhã e 3,125 mg à noite

Dose normal Se a dose inicial for tolerada, deve 
ser aumentada nas seguintes 
etapas, em intervalos de pelo menos 
2 semanas:
• 6,25 mg de manhã e 6,25 mg à noite, 

seguidos de
• 12,5 mg de manhã e 12,5 mg à noite, 

seguidos de
• 25 mg de manhã e 25 mg à noite.
A dose-alvo deve ser a dose mais 
alta tolerada.

Dose máxima • 25 mg de manhã e 25 mg à noite.

A dose pode ser aumentada para um máximo de 2 x 50 mg de 
carvedilol por dia, apenas em doentes com insuficiência cardía-
ca crónica estável ligeira a moderada, com um peso superior a 
85 kg e sob vigilância rigorosa.
A dose de Carvedi-Denk 6.25 só pode ser aumentada se o esta-
do clínico for estável e satisfatório. Isto significa que não exis-
tem sintomas de agravamento da insuficiência cardíaca ou de 
efeitos secundários clinicamente relevantes (p. ex., descida da 
tensão arterial, tonturas).
Antes de cada aumento de dose o seu médico irá examiná-lo (por 
exemplo em relação à função renal, peso corporal, tensão arte-
rial, frequência e ritmo cardíacos) e, em particular, em relação 
aos sintomas acima descritos.
O agravamento da insuficiência cardíaca ou dos efeitos secundá-
rios devidos a Carvedi-Denk 6.25 é frequentemente temporário. 
Este agravamento pode resultar numa redução temporária da dose 
de Carvedi-Denk 6.25 ou, se necessário, na sua descontinuação.
A dose de manutenção deve ser determinada individualmente, 
para cada doente, sob rigorosa supervisão médica. O tratamen-
to a longo prazo deve ser feito com a dose mais elevada tolerada.
Se o tratamento com Carvedi-Denk 6.25 for interrompido du-
rante mais de 1 semana, deve ser reiniciado com uma dose mais 
baixa. Se o tratamento com Carvedi-Denk 6.25 for interrompido 
durante mais de 2 semanas, deve ser recomeçado com a dose ini-
cial. Em ambos os casos, a dose deve ser aumentada lentamen-
te (ver tabela acima).

Posologia em doentes com insuficiência cardíaca crónica e 
insuficiência renal
A dose deve ser determinada individualmente para cada doente. 
Com base nas propriedades farmacocinéticas do carvedilol na in-
suficiência cardíaca por si só, não são necessários ajustes da dose.

Duração do tratamento
O seu médico decidirá qual será a duração do tratamento. O trata-
mento com Carvedi-Denk 6.25 é geralmente um tratamento pro-
longado, não devendo ser interrompido de repente. O tratamento 
deve ser retirado lenta e gradualmente, ao longo de 1 – 2 semanas.
Para evitar um agravamento da angina de peito pode em simul-
tâneo com a descontinuação da terapêutica com Carvedi-Denk 
6.25, iniciar-se uma terapêutica antianginosa de substituição. 

Se tomar mais Carvedi-Denk 6.25 do que deveria
Uma sobredosagem pode causar uma descida significativa da ten-
são arterial, batimentos cardíacos lentos, insuficiência cardíaca, 
choque cardiogénico e paragem cardíaca. Adicionalmente podem 
ocorrer dificuldades respiratórias, broncoespasmo, vómitos, per-
da da consciência e convulsões generalizadas.
Se tiver tomado mais Carvedi-Denk 6.25 do que deveria, informe 
o seu médico. Ele irá decidir, de acordo com a gravidade da so-
bredosagem, quais as medidas necessárias.

Caso se tenha esquecido de tomar  
Carvedi-Denk 6.25
Basta que tome a dose seguinte à hora habitual. Não tome uma 
dose a dobrar para compensar uma dose que se esqueceu de 
tomar.

Se parar de tomar Carvedi-Denk 6.25
A dose de Carvedi-Denk 6.25 não deve ser alterada sem aconse-
lhamento do seu médico. Também não se deve interromper o tra-
tamento sem instruções do seu médico. O tratamento com Car-
vedi-Denk 6.25 não deve ser interrompido de forma súbita. Se 
necessário, o seu médico reduzirá lentamente o seu tratamento.
Caso ainda tenha dúvidas sobre a utilização deste medicamento, 
fale com o seu médico ou farmacêutico.

4.	Efeitos secundários possíveis
Como todos os medicamentos, este medicamento pode causar 
efeitos secundários, embora estes não se manifestem em to-
das as pessoas.
Com excepção de tonturas, anomalias da visão e uma frequên-
cia cardíaca lenta (bradicardia), a frequência dos efeitos secun-
dários não depende da dose.
O risco da maioria dos efeitos secundários associados ao carvedi-
lol é semelhante em todas as indicações. Descrevem-se abaixo as 
excepções em “Descrição de efeitos secundários seleccionados”.

Efeitos secundários
Muito frequentes (mais do que 1 em cada 10 doentes)
• tonturas, dores de cabeça, insuficiência cardíaca, tensão arte-

rial baixa, fraqueza (astenia)
Frequentes (1 a 10 em cada 100 doentes)
• bronquite, pneumonia, infecções das vias respiratórias superio-

res, infecções das vias urinárias
• anemia (diminuição do número de glóbulos vermelhos)
• aumento de peso, aumento do nível de colesterol no sangue, 

aumento ou diminuição do nível de glucose no sangue (em 
diabéticos)

• depressão, humor depressivo
• perda de consciência de curta duração (síncope)
• transtornos visuais, diminuição do fluxo lacrimal (olhos se-

cos), irritações oculares
• batida cardíaca mais lenta, edema (inchaço do corpo ou de par-

tes do corpo), retenção de líquidos, sobrecarga de líquidos no 
corpo, tensão arterial baixa ao levantar ou sentar (hipotensão 
ortostática), tensão arterial elevada

• problemas respiratórios, edema pulmonar (líquido nos pulmões) 
asma e problemas respiratórios em doentes com tendência para 
uma constrição espasmódica das vias respiratórias

• náuseas, vómitos, diarreia, perturbações digestivas, dores 
de estômago

• dores (p. ex., nos braços e nas pernas)
• disfunção renal, insuficiência renal, dificuldade em urinar
• dores generalizadas

• transtornos da circulação sanguínea nos membros (dedos ou 
pés frios, claudicação intermitente)

• síndrome de Raynaud (dores nos dedos das mãos ou dos pés, 
que primeiro adquirem a cor avermelhada, depois azulada e 
por fim esbranquiçada),

Pouco frequentes (1 a 10 em cada 1.000 doentes)
• perturbações do sono, pesadelos, alucinações, confusão
• formigueiro nos membros (parestesias)
• bloqueio cardíaco, dores torácicas (angina de peito)
• prisão de ventre
• reacções na pele
• disfunção eréctil
Raros (1 a 10 em cada 10.000 doentes)
• diminuição do número de plaquetas sanguíneas 
• nariz entupido, boca seca
Muito raros (menos de 1 em cada 10.000 doentes)
• psicose
• diminuição do número de glóbulos brancos
• reacções de hipersensibilidade (alergias)
• aumento das enzimas hepáticas no sangue 
• micção involuntária (incontinência urinária) nas mulheres, re-

versível após a descontinuação
Desconhecido (a frequência não pode ser calculada a par-
tir dos dados disponíveis)
• reacções graves da pele (p. ex., eritema multiforme, síndrome de 

Stevens-Johnson, necrólise epidérmica tóxica [NET])
• queda de cabelo
Nota para diabéticos
A classe de bloqueadores dos receptores beta pode revelar uma 
diabetes latente, pode causar o agravamento de uma diabetes já 
diagnosticada e os mecanismos que regulam os níveis de açúcar 
no sangue podem ficar alterados.

Comunicação de efeitos secundários
Se tiver quaisquer efeitos secundários, incluindo possíveis efei-
tos secundários não indicados neste folheto, fale com o seu mé-
dico ou farmacêutico.
Ao comunicar efeitos secundários, estará a ajudar a fornecer mais 
informações sobre a segurança deste medicamento.

5.	 Como conservar Carvedi-Denk 6.25
Manter este medicamento fora da vista e do alcance das crianças.
Não utilize este medicamento após o prazo de validade impresso 
na embalagem exterior e no blister após “Exp.”. O prazo de vali-
dade corresponde ao último dia do mês indicado.
Prazo de validade: 3 anos.
Conservar abaixo de 30 °C.
Não deite fora quaisquer medicamentos na canalização. Pergun-
te ao seu farmacêutico como deitar fora os medicamentos que 
já não utiliza. Estas medidas ajudarão a proteger o ambiente.

6.	 Conteúdo da embalagem e outras informações 
Qual a composição de Carvedi-Denk 6.25
• A substância ativa é o carvedilol. Cada comprimido contém 

6,25 mg de carvedilol. 
• Os outros componentes são: celulose microcristalina, estea-

rato de magnésio [origem vegetal], dióxido de sílica coloidal.
Classificação quanto à dispensa
Medicamento sujeito a receita médica.

Qual o aspecto de Carvedi-Denk 6.25 e conteúdo 
da embalagem
Carvedi-Denk 6.25 são comprimidos redondos, esbranquiçados 
e com uma ranhura no meio. 
Carvedi-Denk 6.25 está disponível em blisters de alumínio/alu-
mínio.
Apresentações: 30 comprimidos.
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